
Pathw
ays to W

ater Sector D
ecarbonization, C

arbon C
apture and U

tilization
Edited by Z

hiyong Jason Ren and Krishna Pagilla
iwapublishing.com

 @IWAPublishing

ISBN: 9781789061789 (Paperback)

ISBN: 9781789061796 (eBook)

ISBN: 9781789061802 (ePUB) 0617897817899
 

ISBN 9781789061789

Edited by Zhiyong Jason Ren and Krishna Pagilla

The water sector is in the middle of a paradigm shift from focusing on 
treatment and meeting discharge permit limits to integrated operation that 
also enables a circular water economy via water reuse, resource recovery, 
and system level planning and operation. While the sector has gone through 
different stages of such revolution, from improving energy efficiency to 
[...]
has significant potential to decarbonize a WRRF. It is possible to reduce the energy demand of 
the anaerobic digestion process itself by optimizing sludge temperature and mixing, both of which 
require energy inputs. Biogas production in anaerobic digestion is dependent on temperature, and 
often higher operating temperatures have a positive effect in both mesophilic or thermophilic types. 
Temperature optimization can lead to higher biogas production while balancing the energy needs for 
sludge heating. Effects of temperature on mesophilic anaerobic digestion of sludge from 32 to 37.5°C 
showed that there is no significant difference in biogas production when the temperature was reduced 
from 37.5 to 35°C; however, a further decrease in digestion temperature led to a biogas production 
decrease (Andersson et al., 2020). Therefore, a good temperature sensing system in feed sludge and 
digester contents, and a feedback control operations strategy to maintain the optimum temperature 
under varying ambient conditions and feed sludge temperature conditions, is critical to reduce energy 
demand and increase biogas production.

Mixing is another important aspect of anaerobic digestion that not only influences energy use 
but also process performance and operating issues. Uniform substrate conditions in the digester are 
desired, but excessive mixing leads to foaming issues which can impact operations and hence biogas 
production (Pagilla et al., 1997). It was later demonstrated that in most high-rate anaerobic digesters, 
excessive mixing is highly likely and can cause foaming issues which impact digestion and biogas 
production (Subramanian & Pagilla, 2015a; Subramanian et al., 2015b). The natural mixing due to 
biogas production and sludge recirculation through the sludge heating loop are sufficient to maintain 
homogeneity in the digester and process performance.

Figure 4.4  Conceptual diagram to identify GHG emissions reductions in sludge treatment.

Downloaded from http://iwaponline.com/ebooks/book-pdf/1032290/wio9781789061796.pdf
by guest
on 19 January 2023



59Operational optimization and control strategies for decarbonization in WRRFs

Extensive literature exists on operational strategies to increase biogas production in anaerobic 
digestion. Balancing of any single or multiple operational strategies considering the energy or chemical 
demand while maximizing the biogas production is the overarching goal in WRRFs. The main 
factors influencing biogas production are feed sludge quality, feeding patterns and rates, operating 
temperature, pH/alkalinity in the digester, mixing intensity, and operating retention time. It is well 
known that anaerobic digestion process stability and optimization is dependent on these operational 
parameters (Wu et al., 2021). A summary of example cases of process instability due to operational 
aspects and countermeasures are reviewed by Wu et al. (2021). It is important for the operational 
parameters to be controlled within the optimum range to maintain anaerobic digestion performance 
and maximize biogas production for energy production in a WRRF. Table 4.1 presents the optimum 
operational parameter values and operational strategies to maintain the optimum conditions. Some 
examples of literature sources that can provide more information or detailed operational strategies for 
control of anaerobic digestion to enhance biogas production in WRRFs are also shown in Table 4.1. 
These strategies do not include feedstock augmentation with non-municipal sludge carbon sources. 
Addition of supplementary carbon sources, particularly from organic food wastes, is well documented 
in the literature and hence is not a focus here.

Although fugitive methane emissions can be caused at multiple locations in a WRRF, the 
predominant source appears to be in the anaerobic digestion of sludge due to high biogas production 
levels due to intentional methanogenesis. Other significant sources can be from sludge storage tanks 

Table 4.1  Operational parameters for optimization of anaerobic digestion for biogas production in a WRRF.

Process 
Parameter

Optimum Values or 
Conditions

Operating Strategies Example 
Reference

Temperature 35–37°C (mesophilic) Feed sludge and digester contents online 
temperature sensing and control

Andersson et al. 
(2020)

pH 6.6–7.6 Ensure sufficient feed sludge alkalinity for 
buffering; control loading rates to maintain 
stable pH

Rajagopal et al. 
(2013)

Alkalinity 1000–5000 mg/L as 
CaCO3

Ensure sufficient feed sludge alkalinity; 
minimize variations in organic loading rates

Metcalf and 
Eddy, Inc. (2014)

Feed quality No toxicity, digestable 
substrates, good C:N 
ratio

Increase feed sludge digestibility; minimize 
inhibitors and toxicants if present; avoid 
constituents that can cause operating problems 
such as surfactants, inerts, high ammonia, and 
so on

Wu et al. (2021)

Feeding 
rates

Below maximum 
volumetric and mass 
loading rates allowed; 
minimize organic 
loading rate variations

Steady state loading, practice loading rates 
below maximum volatile solids loading rate

Dalmau et al. 
(2010)

Feeding 
patterns

Continuous or 
semi-continuous

Feed uniformly in semi-continuous or 
continuous mode to minimize rapid gas 
production and digester conditions changes

Dalmau et al. 
(2010)

Mixing 
intensity

Site specific; low to 
no mixing in high rate 
digesters; bottom-up 
mixing mode

Minimize mixing to eliminate foaming 
problems; more mixing is needed at the bottom 
of the digester than the top

Subramanian 
and Pagilla 
(2015a)

Sludge 
retention 
time

15–25 days for high 
rate digesters

Avoid short SRT AD to minimize loading rate 
effects

Metcalf and 
Eddy, Inc. (2014)

Downloaded from http://iwaponline.com/ebooks/book-pdf/1032290/wio9781789061796.pdf
by guest
on 19 January 2023



60 Pathways to Water Sector Decarbonization, Carbon Capture and Utilization

or fields due to residual incidental or residual methane production, and raw wastewater headworks 
subjected to anaerobic conditions. The key sources of methane from anaerobic digestion include the 
digested sludge, digester floating cover annular space, sludge buffer tanks, and leaks from gas handling 
systems. Over 70% of total methane emissions from a WRRF are due to emissions from the anaerobic 
digestion complex (Daelman et  al., 2012). Therefore, operational strategies such as prevention of 
biogas leaks, biogas collection from digested sludge storage and buffer tanks, and returning sludge 
liquor recycles to the activated sludge process to oxidize dissolved methane are likely to reduce 
fugitive emission of methane in a WRRF.

Small WRRFs with low biogas production or biogas production in excess of heating needs often tend 
to flare the biogas for disposal. As a WRRF size decreases, the amount of biogas produced from AD that 
is flared instead of utilized increases (Shen et al., 2015). The economics of biogas cleanup for utilization 
has been cited as a major barrier in small WRRFs due to the low cost of natural gas in recent years.

Another operational strategy that can make significant progress in decarbonization of WRRFs 
is the reduction in the use of chemicals for sludge treatment. The main chemicals used in sludge 
treatment are polymers and inorganic coagulants for sludge concentration and dewatering. A case 
study of chemical uses in a WRRF and the contribution of polymer use for sludge thickening and 
dewatering is nearly 10% of the GHG emissions equivalent due to all chemicals used in the WRRF 
(Table 4.2) and is further discussed in the following section.

4.3  OPERATIONAL STRATEGIES AT THE WHOLE FACILITY LEVEL
At the whole facility level in a WRRF, numerous operational strategies can be employed to achieve 
decarbonization in addition to individual processes or unit level strategies. Broadly, the most attractive 
decarbonization approaches or pathways can be classified into the following:

•	 plant level benchmarking with other facilities to identify opportunities;
•	 capacity utilization methods including peak flow and load management, base load operational 

approach, and parallel treatment trains out-of-service or in-service;
•	 optimized use or reduction of chemicals and additives in plant operations.

Table 4.2  Chemicals used, purpose, and GHG emission factors in a 113 000 m3/day flow rate advanced water 
reclamation facility in the US.

Chemical Emission Factors 
kg CO2e/unita

Purpose Quantity Indirect GHG 
Emissions, 
kg CO2e/day

Sodium hypochlorite 0.92 Effluent 
disinfection

9100 L/day @12.5% by 
weight

8372

Sodium bisulfite 0.44 Effluent 
dechlorination

400 L/day @39% by 
weight

176

Polymers 2.2 Sludge thickening 
and dewatering

1000 L/day @42% by 
weight

2200

Sulfuric acid 0.14 pH control 1200 L/day @50% by 
weight

168

Aluminum sulfate 0.50 P control and 
coagulant

2000 L/day @28% by 
weight

1000

Methanol 1.47 Denitrification 10 580 L/day @99.9% by 
weight

15 553

All Chemicals       27 469

aDetermined from various literature sources.

Downloaded from http://iwaponline.com/ebooks/book-pdf/1032290/wio9781789061796.pdf
by guest
on 19 January 2023



61Operational optimization and control strategies for decarbonization in WRRFs

The use of benchmarking to determine relative energy use per unit wastewater treated or 
per capita, and other normalized metrics, is well discussed in the literature (Longo et al., 2016). 
Benchmarking itself does not improve energy use efficiency in WRRFs, but reveals factors effecting 
high or low energy use in a particular plant such as plant size, wastewater strength, flow rate 
and its variations, capacity utilization, reclaimed water quality, and other regulatory and plant 
requirements. Benchmarking also shows how a plant is performing relative to other WRRFs of 
similar type based on key performance indicators (KPIs) (Longo et al., 2016) at the whole facility 
level and at individual process/operation level. The energy analysis methods should include other 
KPIs such as kWh/PE, kWh/kg COD removed, kWh/kg N removed, and so on, to show nuances in 
specific energy in different facilities corresponding to different inputs and outputs and functions. 
For example, using energy benchmarking including chemical use, Belloir et al. (2014) showed that 
two facilities that have similar treatment processes had starkly different energy use per unit volume 
of wastewater treated due to process and operational differences. Similar analysis can be carried 
out for a plant of interest, and then target process level or plant level strategies for decarbonization 
during operations.

When KPIs are estimated in terms of energy use in a WRRF, a key consideration of importance 
is the operational capacity of the facility versus its design capacity. For example, two facilities with 
similar treatment processes and the same designed capacity may have different specific energy use 
because of variations in capacity utilization in terms of hydraulic and mass loading rates. This also 
reflects in operational costs and GHG emissions per unit flow rate treated. Although larger facilities 
have the ability to take parallel units out-of-service during low flow or load conditions, this is not 
always practiced because other considerations. The key considerations include availability of labor 
and operational ease with which the units can be taken out of service or put back into service. Any 
facility that has a design capacity well in excess of the operating capacity should conduct an analysis 
of operational strategies impacting specific energy use, operating costs, and GHG emissions. A data-
driven approach based on time-variant flows and loads information to analyze capacity utilization 
and its impact on energy utilization in WRRFs is needed for operational decision making (Torregrossa 
et al., 2019). A possible strategy to overcome capacity under-utilization are operating a base flow or 
load facility with partial capacity utilization while keeping the rest of the capacity on standby mode 
for transient flow/load treatment. This strategy requires that the facility has parallel trains which can 
be easily isolated and kept in standby mode. Even small WRRFs which do not have parallel units 
have high specific energy use due to under-utilization of the design capacity (Foladori et al., 2015), 
suggesting that novel operational and control strategies are needed for them. Certain plants have the 
ability to store the influent wastewater either in reservoirs or in the sewer system to manage short 
term peak flows and loads.

Chemicals used in wastewater treatment and water reclamation contribute to the indirect emissions 
(scope 2) of GHGs from WRRFs. Therefore, operational efforts and strategies to minimize chemical 
use during facility operations are critical for overall decarbonization of the WRRF. The chemicals 
used in WRRFs at the plant scale which are significant and used in most advanced water reclamation 
facilities are disinfection chemicals, coagulants and flocculants, pH control, precipitation chemicals, 
and carbon augmentation chemicals. Furthermore, if facilities employ more advanced treatment 
processes for P recovery, softening, biogas recovery, and water reuse, additional types or quantities of 
multipurpose chemicals and additives (hydrogen peroxide, ozone, iron materials) may also be used in 
a WRRF. The relative carbon footprint or indirect emissions per unit quantity is a function of supply 
chain and source of the chemicals in a specific WRRF. A most recent case study to determine the 
comprehensive carbon footprint of WRRFs in the Baltic Sea region is a good example of estimating 
decarbonization potentials in WRRFs (Maktabifard et al., 2022). Table 4.2 shows typical chemicals 
and estimated indirect emissions in a 113 000 m3/day operating flow, advanced water reclamation 
facility in Reno, NV, USA. The facility includes advanced treatment for N and P control and chlorine-
based disinfection (Lacroix et al., 2020).

Downloaded from http://iwaponline.com/ebooks/book-pdf/1032290/wio9781789061796.pdf
by guest
on 19 January 2023



62 Pathways to Water Sector Decarbonization, Carbon Capture and Utilization

The overall indirect emissions (scope 2) due to chemical use in this facility is about 0.24 kg CO2e/
m3 of wastewater treated. The largest contribution to the carbon footprint of this facility is the use of 
methanol for tertiary denitrification which is equivalent to 0.14 kg CO2e/m3 of wastewater treated. 
Therefore, the largest decarbonization potential in this facility can be realized by either finding 
internal carbon sources to replace methanol or optimization of N removal in the overall facility to 
minimize methanol use for denitrification. A comparison of full-scale data collected showed that 
biological nutrient removal facilities that practice chemical addition such as alum and methanol 
for denitrification and P removal can double the energy/carbon footprint of wastewater treatment 
compared to the facilities that do not. Table 4.3 shows the role of capacity utilization and chemical use 
on the energy footprint of wastewater per unit volume of wastewater treated.

A case study which investigated an alternative sludge treatment processing strategy which led to 
whole plant chemical use reduction and operating cost reduction was described by Mentzer et al. 
(2021). The major goal of this study was to enhance the dewaterability of final sludge being sent to a 
landfill for disposal. The facility investigated bypass of thickened WAS from anaerobic digestion and 
combined dewatering of digested primary sludge and un-digested thickened WAS. This operational 
strategy not only reduced the overall polymer use in sludge dewatering, but either eliminated or 
considerably reduced the use of other chemicals such as Mg(OH)2 (for struvite recovery), sulfuric acid 
for pH adjustment, and methanol due to lower N in the recycles, and others. In fact, the outcomes were 
dramatic in terms of enhanced anaerobic digestion capacity, eliminating the need to treat dewatering 
centrate, and reduced operational problems such as struvite scaling, gas conditioning media fouling, 
and so on.

4.4  PATHWAYS FOR DECARBONIZATION AND FUTURE PERSPECTIVES
The role of WRRF operations and process optimization is critical for not only meeting the water 
quality goals of the facility, but also in achieving resource recovery and sustainability goals or 
outcomes. For an existing facility, the carbon footprint lies in operational activities and hence the 
decarbonization potentials. Although the preceding discussion was focused on proven methods or 
feasible options for decarbonization in a WRRF, future potentials lie in both operation and technology 
selection for upgrades and newer designs. Planning and design of future upgrades of the facilities with 

Table 4.3  Variability in energy footprint due to capacity utilization, level of treatment, and chemicals used in five 
BNR facilities in the US.

Process Type, 
Parameter

5-Stage 
Bardenpho

3-Stage 
Westbank

Phased 
Oxidation Ditch

3-Stage BNR Activated 
Sludge 
Process and 
Denitrification 
Filter

Design/actual 
flow, m3/d

37 800/20 800 39 000/32 000 45 400/26 500 113 400/87 000 26 500/15 500

Effluent TN, mg 
N/L

2.2 4.6 3.5 1.7 2.1

Effluent P, mg 
P/L

0.2 (w/alum) 0.2 0.4 0.47 (w/alum) 0.27 (w/alum)

Methanol No No No Yes Yes

Energy 
footprint, 
KWH/m3

0.55 0.55 0.18 1.01 0.84

Downloaded from http://iwaponline.com/ebooks/book-pdf/1032290/wio9781789061796.pdf
by guest
on 19 January 2023



63Operational optimization and control strategies for decarbonization in WRRFs

sustainability goals in mind including potentials for decarbonization is critical. At the same time, the 
early wins to set the path for future decarbonization pursuits lie in current operations. Major areas of 
operations which have maximum potentials for decarbonization in WRRFs and their associated sewer 
systems are as follows:

(a)	 Minimize dilution of wastewater and increase the energy density of wastewater through reduced 
water use and inflow/infiltration into sewers.

(b)	 Source control of trace pollutants that have low concentration impact thresholds and are 
energy intensive to treat through advanced treatment methods. These include pharmaceuticals, 
forever chemicals, and anthropogenic nanomaterials.

(c)	 Source control of salinity to minimize energy intensive extraction of reclaimed water for reuse.
(d)	 Effective flow management to minimize pumping and hydraulic overloads to the facility.
(e)	 Carbon capture and P recovery instead of energy intensive and chemical intensive biological 

and chemical processes.
(f)	 Anaerobic treatment systems with complete methane capture for carbon recovery.
(g)	 Efficient aeration systems (if cannot be replaced with anaerobic treatment options) that 

supply oxygen to meet actual metabolic demands of the process instead of open tank aeration 
providing less than 20% oxygen transfer efficiency.

(h)	 Densification of WRRF operations through process optimization and technology selection.
(i)	 Online sensing and feedback/feed-forward control of processes to achieve treatment goals, 

energy conservation, and minimize emissions.
(j)	 Minimize nitrous oxide and methane emissions through operational control of processes.
(k)	 Minimize and eliminate chemicals use, particularly those with high life cycle GHG emissions 

in WRRF operations. Use of external carbon sources such as methanol and coagulants/
flocculants/polymers present immediate decarbonization potential in existing WRRFs.

(l)	 Novel in-plant modifications to concentrate and dewater sludge better for further processing or 
reuse.

(m)	 Enhance biogas production from anaerobic digestion through operational and process 
modifications and optimizations.

(n)	 Optimizing of auxiliary facilities such as odor control, gas cleaning, and in-plant transportation.

Although the above is an extensive list of potentials and opportunities, they can be prioritized 